
January 2021 

PROJECT NO. 17063E 

  

CITY OF ZILLAH 
GENERAL SEWER PLAN 

 

 

 



 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 

 

CITY OF ZILLAH 
 
 

GENERAL SEWER 
PLAN 

 
 

 
 

Prepared by 
 

 
 
 

PROJECT NO. 17063E 
 
 

January 2021



 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.Docx 

TABLE OF CONTENTS 

 
 
 Page No. 
INTRODUCTION AND EXECUTIVE SUMMARY  

INTRODUCTION ................................................................................................................................ i 
REQUIREMENTS .............................................................................................................................. i 
PURPOSE AND OBJECTIVE OF PLAN ............................................................................................ i 
[...]
Capacity of the existing lift stations and their ability to meet existing system demands was discussed in 
Chapter 3 and Chapter 4.  With the year 2039 projected flows, it is desirable to continue use of the existing 
stations to the extent possible.  The year 2039 lift station hydraulic analysis was similar to the analysis 
under existing flow conditions and full build-out conditions as provided in Chapter 3 and Chapter 4.  The 
projected flows for the year 2039 condition and existing lift station capacities are summarized below in 
Table 5-2. 
 

TABLE 5-2 – YEAR 2039 SEWAGE LIFT STATION PEAK FLOWS 

Lift Station Lift Station Capacity1 Current Modeled Peak Flow 

Vintage Valley Lift Station 350 gpm 181 gpm 

Zillah West Lift Station 298 gpm 25 gpm 

1 Capacity with largest pump out of service. 

 
Table 5-2 shows that the existing lift stations will have sufficient capacity to meet projected peaks flows by 
the year 2039 for Basin No. 1, which includes the planned development area. 
 
Like the lift stations, it is preferable to continue use of the current forcemains as long as possible.  Since 
none of the projected peak flows at year 2039 exceed the existing lift station capacities, as shown in Table 
5-2, all of the current forcemains will have sufficient capacity as described in Chapter 3. 
  



!

! !
!
!

!

!

!

!
!

!

!
! !

!

!

!

! !

!
!

!!! !

! !

!

!

!

!
!

!!!!!

!
!!

! ! !! ! ! ! ! !

!
!

! !

!

!

!
!

!
!

! !

!

!

!
!

!

! !

!
! !

!
!

!

!

!

!
!
!

!
!

!

!

! !

!

!

!!

!
!

!
!
!

!

!

!
!

!
!

!
!

!

!!
!

!!

!
!

!!

!!! !

!
! !

!

!

!
!

!
!!

!
!

!

!

!

!

!

! !

!

!

!

!!
!
!

!
!

!

!

!
!

!
! !

! !

! !
! !

!
!!

! !

!

!

! !
! !

! !

!
!

!

! ! !
! !

!
!

!

!

!

! !

!

! !

!!

!

!
! !

!
!

!

! !

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

! !!!
!

!
!

! ! ! !

"

"

6"

4"
2"

3"
2"

6"

6"

2"

6"

6"

2"

2"

4"

8"

10"
4"

6"

12"

8"

8"

8"

8"

8"

4"

8"

8"

8"
8"

8"

6"8"

4"
8"

8"

8"

6"

8"

8"
6"

8"

8"

8"

8"

8"

8"

10"

8" 8"

6"

810
800

79
0

820

830

840

780

850

860

770

870

890

900

760

750

920

930

880

940

950

960

740

910 970

980

990

1000
1010

1020

1030

1040

730

760

750

810

750

750

840

770

88
0

820

780

890

730

96
0

930

750
740

89
0

740

83
0

830

800

860

760

760

85
0

87
0

890

970

730

760

94
084

0

760

800

850

760

740

810

840

820

82
0

770

840

900
920

850

750

900

740

980

820

750

780

870

790

760

780

880

770

800

750

850

89
0

840

770

90
0

940

90
0

880

750

960

770

780

95
0

88
0

86
0

750

92
0

780

860

860

730

780

81
0

950

860

820

770

80
0

770

74
0

760

760

900

930

920

730

76
0

74
0

900

810

790

860

750

94
0

89
0

89
0

90
0

760

930

79
0

760

780

790

940

840

760

880

74
0

74
0

87
0

84
0

770

900

870

85
0

920

850
75

0

850

870

730

730

910

910

760

890

950

83
0

740

770

750

750

880

90
0

770

760

850

750

780

750

750

760

770

870

950

830

760

920

88
0

880

900

95
0

77
0

880

760

740

73
0

890

860

950

850

820 Yakima Valley Hwy

First Ave

Ro
za

 D
rCh

ey
ne

 R
d

Cutler Wy

Sta
te 

Ro
ute

 22

Fraley Rd

Second Ave

N Meye
rs R

d

Smith Rd

5th
 St

Bu
en

a R
d

Sc
ho

ole
y R

d

Third Ave

Be
lla

 Te
rra

 R
d

Canal Rd

Ba
rbe

e R
d

S B
on

air
 R

d

Carlsonia St

An
n S

t

S M
an

ue
l L

n

6th
 St

F St

Va
lle

yv
iew

 R
d

Mi
les

 D
r

E C
en

ten
nia

l D
r

7th
 St

Zillah Heights Rd

1s
t S

t

Division Rd

Ol
d M

cC
oy

 R
d

4th
 St

Railroad Ave

SE 1st St

Bu
rr 

St

2n
d S

t

Fourth Ave

Su
ns

et 
W

y

Sa
ins

bu
ry 

Ln

Pe
ars

on
 S

t

Maple Wy

Cadle Ln

Reo Dr

Ba
ke

r D
r

W Centennial Dr

8th
 St

Alt
ee

jen
 R

d
Be

lly
 Ac

re 
Ln

Highland Dr

Co
nco

rd 
St

E Zillah Dr

Merclyn Ln

N 8th St

Fra
ley

 C
ut 

Of
f R

d

Gl
en

 D
r

Lin
da

 St

Cooper Ln

Vialago Pkwy

Piscoe Ave

W Third Ave

Re
ed

 S
t

Meadowlark Ln

Go
lde

n R
d

Westwind Dr

Cron Rd

Glenwood Dr
Virginia Ct

Morrow Ln

Na
tha

nie
l L

n

Pollock Ave

Le
lan

d S
t

Ha
mi

lto
n D

r

Chenaur Dr

Ellen Ln

Schoentrup Ln

Northstone Pl

Collins Pl

Ca
na

l R
d

W Third Ave

Merclyn Ln

Concord St

0 800 1,600400
Feet

FIGURE 5-1

COLLECTION SYSTEM
BY YEAR 2039

Vintage Valley
Lift Station

Zillah West
Lift Station

Wastewater
Treatment

Facility

Ö0.035 MGD

Ö0.01
0 M

GD

È

Ö0.026 MGD

Ö

0.056 MGD

LEGEND
Zillah City Limits
Zillah UGA Boundary
Zillah Proposed UGA
Toppenish City Limits
Toppenish UGA Boundary
Gravity Sewer
Forcemain

! Manhole
" Lift Station

Future Lift Station"

È

È

È

Future Gravity Sewer

È

È

È

Future Force Main

"
È

È

Projected Average Day FlowÖ

01/06/2021
P:\arcview\2017\17063\FIG 5-1.mxd

CITY OF ZILLAH
General Sewer Plan



!

! !

!
!

!

!

!

!

!

!

!

! !

!

!

!

! !

!

!

!
! ! !

! !

!

!

!

!

!

!!
!

!
!

!

!!

!
! !! ! ! ! ! !

!
!

! !

!

!

!
!

!
!

! !

!

!

!

!

!

! !

!

!
!

!
!

!

!

!

!

!
!

!
!

!

!

! !

!

!

!!

!
!

!
!
!

!

!

!

!

!

!

!

!

!

! !
!

!
!

!
!

!
!

! ! !
!

!

! !

!

!

!

!

!

! !

!

!

!

!

!

!

!

! !

!

!

!

! !
!

!

!

!

!

!

!

!

!

! !

! !

! !
! !

!

!!

! !

!

!

! !
! !

!
!

!

!

!

!
! !

! !

!
!

!

!

!

! !

!

! !

!!

!

!
!

!

!

!

!

! !

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!
!!!

!

!

!

! ! ! !

"

"

6"

6"

6"

6"

83
0

820

810

800

790

840

780

770

76
0

850

860870

750

890

900

910

880
920

930

740

940

950

730

730

850

750

85
0

780

900

85
0 92

0

750

870

820

750

880

850

75
0

750

810

790

750

740

81
0

920

840

83
0

91
0

750

74
0

800

880

860

860

900

820

840

890

880

750

830

820

890

81
0

870

890 940

740

750

730

750

900

740

840

830

900

920

830

850

740

930

84
0

740

850

870

840

820

800

750

900

860

870
880

760

860

750

750

910

840

780

750

850

90
0

First Ave

Yakima Valley Hwy

Cutler Wy

Second Ave

Ch
ey

ne
 R

d

Ro
za

 D
r

5th
 St

N M
ey

ers
 Rd

Smith Rd

Schooley Rd

Third Ave

Canal Rd

Carlsonia St

An
n S

t

6th
 St

F St

Mi
les

 D
r

E Centennial Dr

7th
 St

Zillah Heights Rd

4th
 St

G St

2n
d S

t

Fourth Ave

Su
ns

et 
W

yPe
ars

on
 S

t

Maple Wy

1s
t S

t
Reo Dr

Baker Dr

W Centennial Dr

8th
 St

Alt
ee

jen
 R

d

Ed
so

n S
t

Co
nc

ord
 St

Me
rcl

yn
 Ln

Kagley Wy

Vintage Valley Hwy

N 8th St

Old McCoy Rd

Gle
n D

r

Lin
da

 St

Cooper Ln Moritz D
r

W Third Ave

Re
ed

 S
t

Meadowlark Ln

Go
lde

n R
d

Me
lro

se
 St

Rainier Ave

Park St
Westwind Dr

Be
lly

 Ac
re 

Ln

Va
lle

yv
iew

 R
d

Me
ad

e D
r

Nob Hill Dr

Glenwood Dr

3rd Ave

Railroad Ave

Sharon Dr

Virginia Ct

Birch St

Na
tha

nie
l L

n

Ad
am

s P
ark

 D
r

De
an

 S
t

Pollock Ave

Blossom Ln

Le
lan

d S
t

McCracken Ave

Walnut St

Ha
mi

lto
n D

r

E Zillah Dr

Chenaur Dr

Gr
an

ny
 Ln

Fo
x B

lvd

Schoentrup Ln

Bartlett Ave

Division Rd

Donald St

Northstone Pl

Ma
ran

ath
a D

r

Collins Pl
Mt

 Vi
ew

 Ln

Ma
ka

yla
 W

y

Canal Rd

Railroad Ave

Merclyn Ln

Co
nc

ord
 S

t

W Third Ave We
stw

ind
 D

r

Co
nc

ord
 St

Gl
en

 D
r

8"

10" 4"

6"

12"

8"

8"

8"

8"8"

8"

8"

8"

10"

8"

8"
8"

8"

8"

8"

8"

8"

10"

8"

8"

8"

8"

4"

8"

8"

8"

10"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

10"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"
8"

8"

8"

8"

8"

8"

8"

8"

10"

8"

10"

8"

8"

8"

8"

6"

8"

8"

8"

8"

8"

8"

8"

8"

8"
8"

10"

8"

8"

8"

8"

8"

8"

8"
8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

6"

8"

8"

8"

8"

6"

8"

10"

8"

8"

8"

8"

8" 8"

10"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

10"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"8"

8"
8" 8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

10"

8"

8"

8"

8"

8"

8"

8"

12
"

8"

8"

8"

8"

8"

8"

8"

6"

8"

8"

8"

8" 8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

8"

4"

10"

10
"

10"

10"

8"

8"

8"

8"

8"

8"

0 500 1,000250
Feet

FIGURE 5-2

YEAR 2039
COLLECTION SYSTEM

DEFICIENCIES

LEGEND
Zillah City Limits
Zillah UGA Boundary
Zillah Proposed UGA
Gravity Sewer
Forcemain

! Manhole
" Lift Station

Year 2039 Deficiency Location

Vintage Valley
Lift Station Zillah West

Lift Station

Wastewater
Treatment

Facility

01/06/2021
P:\arcview\2017\17063\FIG 5-2.mxd

CITY OF ZILLAH
General Sewer Plan



CHAPTER 6 -  
 

TREATMENT AND DISPOSAL 
FACILITIES 



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-1 

GENERAL SEWER PLAN 

6.1  BACKGROUND AND HISTORY 

 
The Zillah WWTP was originally constructed in 1977 at the site of an early 1950’s treatment plant.  The 
WWTP is located just north of the Yakima River and Interstate 82 on land that is currently leased from the 
Washington State Department of Natural Resources.  Extensive upgrades of the treatment plant occurred 
in 1994 and again in 2007. 
 
The original 1977 plant consisted of a headworks with a coarse bar screen and comminutor, an oxidation 
ditch with two brush rotor aerators, one secondary clarifier, a chlorine contact tank, sludge drying beds, and 
an operations building which housed the laboratory and electrical controls.  In 1994, the treatment plant 
was upgraded through addition of gravity degritting channels, an additional secondary clarifier, an ultraviolet 
disinfection system, an aerobic digester, a digested sludge thickening system, an oxidation ditch mixer, and 
four 10 HP floating aerators.  The 1994 treatment plant had a permitted capacity of 0.313 MGD, 700 lbs. 
BOD5 per day, and 700 lbs. TSS per day. 
 
The latest treatment plant improvements were completed in 2007 and included installation of a new influent 
fine screen, construction of a new aeration basin, upgrades to the existing oxidation ditch aerators and 
mixers, modification and rehabilitation of the existing secondary clarifiers and aerobic digester building, and 
installation of a new effluent pump station. 
 
6.2  EXISTING WASTEWATER TREATMENT FACILITIES 
 
The City of Zillah WWTP accomplishes secondary biological treatment of wastewater by means of an 
activated sludge process, utilizing an aeration basin in series with an oxidation ditch.  The location of various 
components of Zillah WWTP is shown on Figure 6-1 – Treatment Plant Site Plan.  A flow diagram of the 
current treatment process is shown on Figure 6-2 – Treatment Plant Process Flow Diagram. 
 
Wastewater from the City’s collection system is conveyed to the treatment plant through a 12-inch pipe that 
travels approximately 200 feet along the northern fence line of the treatment plant site to the plant 
headworks.  Wastewater passes through a mechanical fine screen with 0.25-inch perforated screen 
openings, removing rags, plastics, fibrous material, and other miscellaneous non-degradable solids that 
could hinder downstream treatment processes.  A secondary influent channel can be used to bypass the 
mechanical fine screen if necessary, for repair or maintenance.  Wastewater exits the mechanical fine 
screen and flows through a degritting channel which allows sand and grit too small to be captured by the 
screen to settle by gravity before continuing through the treatment plant.  Flow from the degritting channel 
then passes through a Parshall flume for influent flow measurement and sampling before passing to the 
aeration basin. 
 
The aeration basin contains three anoxic biological selector zones designed to promote the growth of non-
filamentous microorganisms and an aerobic zone designed to promote breakdown of suspended solids in 
the wastewater.  In the first anoxic zone, return activated sludge (RAS) from the secondary clarifiers is 
pumped into the wastewater to increase the food to microorganism (F/M) ratio.  Combined with the lack of 
dissolved oxygen in these zones, the substrate-rich conditions favor the growth of non-filamentous 
microorganisms, resulting in a sludge that forms flocs and settles more effectively.  A small amount of air 
is introduced into these zones through coarse bubble diffusers to mix the contents.  The aerobic zone 
comprises most of the aeration basin and is intended to allow the microorganisms to oxidize BOD and 
nitrates.  Air is continually pumped into the wastewater via fine bubble diffusers designed to offer efficient 
oxygen uptake.  Wastewater flows over a weir at the end of the aeration basin and continues to the oxidation 
ditch. 
 
 
 
  



CITY OF ZILLAH

ZILLAH GSP

FIGURE 6-1 EXISTING SITE PLAN

P:\Projects\2017\17063\GSPFigures.dwg

HLA

2803 River Road
Yakima, WA 98902

509.966.7000
Fax 509.965.3800
www.hlacivil.comEngineering and Land Surveying, Inc.

E

W

S

N



CITY OF ZILLAH

ZILLAH GSP

FIGURE 6-2 FLOW DIAGRAM

P:\Projects\2017\17063\GSPFigures.dwg

HLA

2803 River Road
Yakima, WA 98902

509.966.7000
Fax 509.965.3800
www.hlacivil.comEngineering and Land Surveying, Inc.



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-4 

GENERAL SEWER PLAN 

The oxidation ditch operates in a similar fashion to the aeration basin, but aeration is accomplished with 
two brush rotors, which can be turned off manually to provide anoxic conditions.  The site piping is arranged 
to also allow RAS to be pumped to the oxidation ditch.  Wastewater flows clockwise around the elliptical 
ditch and exits over a weir at the southwest corner of the ditch. 
 
Treated mixed liquor from the aeration basin and oxidation ditch flows by gravity to the secondary clarifiers.  
The clarifiers are 30-foot diameter tanks designed for solids separation and thickening.  Clarified 
wastewater flows over v-notch weirs to the UV disinfection channels.  RAS is pumped to the aeration basin 
or oxidation ditch as described above.  Waste sludge is pumped both automatically and manually to one of 
two digester cells that are equipped with fine bubble diffusers.  Digested sludge is disposed of by pumping 
to a sludge truck or the rotary drum thickener system in which polymer is added to thicken the sludge to 
approximately 10% solids by weight.  The City then stores their class B biosolids in drying beds located on 
City-owned property along Bailey Road.  Additional solids storage capacity is available with the sludge 
drying beds located on the WWTF site.  Stockpiled biosolids are collected once a year by Natural Selection 
Farms. 
 
Effluent from the secondary clarifiers flows through a UV disinfection system that consists of a concrete 
channel with two banks of UV lamps to disinfect the wastewater.  The UV lamps are powered up and down 
automatically, depending upon UV dose required to ensure adequate disinfection.  Treated effluent flows 
over a serpentine weir to the effluent pump station.  During normal operation, the effluent pump station is 
inactive.  Flow enters the concrete tank and passes through a flap gate into a head box with raised walls at 
the west end of the pump station.  Flow from the head box then flows by gravity to the outfall, which then 
carries the plant effluent under Interstate 82 to the Yakima River.  When the Yakima River is at flood 
elevations, the effluent must be pumped to the head box to fill it to a level that allows gravity flow to the 
Yakima River. 
 
Table 6-1 provides a summary of design criteria for Zillah's WWTP, in accordance with their current National 
Pollutant Discharge Elimination System (NPDES) permit, issued by the Washington Department of Ecology 
in 2006.  The design criteria presented in Table 6-1 are based upon the treatment plant improvements that 
were completed in 2007. 
 

TABLE 6-1 – ZILLAH WASTEWATER TREATMENT PLANT DESIGN CRITERIA* 

Parameter Design Quantity 

Average Flow for the Maximum Month 0.49 MGD 

Peak Instantaneous Design Flow (PIDF) 1.02 MGD (equivalent to 708.33 gpm) 

Maximum Monthly BOD5 Influent Loading 1,064 lbs/day 

Maximum Monthly TSS Influent Loading 1,107 lbs/day 

* Source:  November 1, 2017 NPDES Permit 

 
  



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-5 

GENERAL SEWER PLAN 

Provided in Table 6-2 – Treatment Component Summary, is a summary of the major treatment plant 
components, including facility and equipment types, dimensions, and approximate capacities.  Refer to the 
City of Zillah Wastewater Treatment Plant Operation and Maintenance Manual for further information and 
detail of treatment plant components. 
 

TABLE 6-2 – TREATMENT COMPONENT SUMMARY* 

Influent Headworks 

Number of Channels 2 

Influent Flow Screen (Main Channel) 

Type Type:  Self-Cleaning Rotary Fine Screen 

Screen Opening 0.25 inch 

Screen Diameter 12 inches 

Capacity 1.1 MGD 

Motor 1.5 HP, 480 volt, 3-phase 

Coarse Bar Screen (Bypass Channel) Bar Spacing 3.5 inches 

Degritting Section Length 21 feet 

Degritting Section Width 20 inches 

Degritting Section Cross-Section Rectangular 

Velocity Control Section 6” Parshall Flume 

Velocity Range (at 1.02 MGD) 0.81 ft/s to 1.11 ft/s 

Drain Pumps (2 each) 

Type Single Action Diaphragm –  
Positive Displacement   

Capacity 25 GPM at 25 feet TDH 

Motor 0.5 HP 

Aeration Basin 

Length 145 feet 

Width   12 feet 

Depth  12 feet 

Sidewater Depth 10 feet 

Volume 130,000 gallons 

Design MLSS Concentration 4,000 mg/l 

Design Solids Retention Time 4.3 days 

Design Hydraulic Detention Time at MMF 6.4 hours 

Selector Zone 1 

Dimensions 12’ L x 6’ W x 10’ D 

Volume 5,300 gallons 

F/M 6 lb BOD5/lb MLSS/d 

Required Air 15 SCFM 

Selector Zone 2 

Dimensions 12’ L x 6’ W x 10’ D 

Volume 5,300 gallons 

F/M 3 lb BOD5/lb MLSS/d 

Required Air 15 SCFM 

Selector Zone 3 

Dimensions 12’ L x 12’ W x 10’ D 

Volume 10,600 gallons 

F/M 1.5 lb BOD5/lb MLSS/d 

Required Air 30 SCFM 



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-6 

GENERAL SEWER PLAN 

Aerobic Zone 

Volume 109,000 gallons 

Hydraulic Detention 

Time at MMF 
5.3 hours 

Actual Oxygen 

Required at MMF 
1,190 lb O2/d 

Aeration Blowers (2 each) 

Type Positive Displacement 

Capacity (each) 700 SCFM 

Discharge Pressure 5.8 psig 

Motor Size/Control 40 HP/VFD 

Oxidation Ditch 

Length 174 feet, 11 inches 

Channel Width   19 feet, 6 inches 

Center Wall Length 135 feet, 8 inches 

Sidewater Depth  5 feet 

Volume 235,000 gallons 

Hydraulic Retention Time at MMF 11.5 hours 

Design MLSS Concentration 4,000 mg/l 

Design Solids Retention Time 7.7 days 

Actual Oxygen Requirement at MMF 1,190 lb O2/d 

Aerators (2 each) 

Type Brush Rotor 

Rotor Length 18 feet 

Rotor Diameter 42 inches 

Min./Max. 
Immersion Depth 

6 inches/15 inches 

Motor Size/Control 40 HP/VFD 

Mixers (1 each) 
Type Large Blade Propeller 

Motor 3.5 HP 

Secondary Clarifiers (2 each) 

Diameter 30 feet 

Sidewater Depth 11 feet 

Volume (each) 58,000 gallons 

Surface Area (each) 707 square feet 

Type Center Feed 

Design SVI 150 mL/g 

Design RAS Concentration 10,000 mg/L 

Design RAS Flowrate at AAF/MMF/PHF 0.28 MGD/0.33 MGD/0.37 MGD 

Surface Loading Rate at AAF/MMF/PHF 297 gpd/ft2/347 gpd/ft2/722 gpd/ft2 

Solids Loading Rate at AAF/MMF/PHF 17 lb/d/ft2/19 lb/d/ft2/27 lb/d/ft2 

Detention Time at AAF/MMF/PHF 4.0 hours/3.5 hours/2.0 hours 

Motor Size 0.5 HP 

RAS Pumps (2 each) 

Type Dry Pit Submersible Centrifugal 

Capacity 225 GPM at 28 feet TDH 

Motor Size/Control 5 HP/VFD 

Flowmeter Type/Size Magnetic/4-inch 



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-7 

GENERAL SEWER PLAN 

UV Disinfection Facility 

Channel Depth 41 inches 

Channel Width 18 inches 

Channel Length 36 feet 

Flow Control Weir Length 15 feet 

UV Lamp Type Low Pressure, Horizontal 

Number of UV Banks 2 

Number of UV Modules per Bank 2 

Number of UV Lamps per Module 4 

Total Number of Lamps 16 

Effluent Pumps (2 each) 

Type Submersible Centrifugal 

Capacity 840 GPM at 13 feet TDH 

Motor Size 5 HP 

Effluent Wet Well Volume 5,700 gallons 

Plant Drain/Scum Pump (1 each) 

Type Submersible Centrifugal 

Capacity 263 GPM at 13.5 feet TDH 

Motor Size 1.5 HP 

Aerobic Digester (2 each) 

Volume (each) 55,000 Gallons 

Solids Retention Time 43 days 

Solids Concentration (max) 3.5% 

Air Supply Blowers (2 each) 

Type Positive Displacement 

Capacity 260 SCFM 

Discharge Pressure 6.0 psig 

Motor Size 15 HP 

WAS Pump (1 each) 

Type Rotary Lobe 

Capacity 50 GPM at 18 feet TDH 

Motor Size 5 HP 

Flowmeter Type/Size Magnetic/3-inch 

Digested Sludge Pump (1 each) 

Type Double Disc Positive Displacement 

Capacity 100 GPM at 17 feet TDH 

Motor Size/Control 7.5 HP/VFD 

Rotary Drum Thickener (1 each) 

Design Feed Solids Concentration 2% 

Hydraulic Capacity at 2% Feed Solids 50 GPM 

Solids Capacity 500 lb/hr 

Thickened Sludge Solids 6% 

Main Drive Motor Size 0.5 HP 

Blend Tank Motor Size 0.25 HP 

High Pressure Water Booster Pump 
Motor Size 

2 HP 



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-8 

GENERAL SEWER PLAN 

Thickened Sludge Pump (1 each) 

Type Progressive Cavity Positive Displacement 

Capacity 40 GPM at 60 feet TDH 

Motor Size/Control 3 HP/VFD 

Polymer Feed System (1 each) 

Type Dispersion 

Liquid Polymer Pump Capacity 0.3 gph 

Sludge Drying Beds (4 each) 

Area (each) 1,100 square feet 

Total Area 4,400 square feet 

Auxiliary Generator (1 each) 

Type Diesel 

Rating 250 kW, 40/277 V, 60 Hz 

Tank Capacity 750 gallons 

* Source:  City of Zillah WWTP Operations and Maintenance Manual, Gray & Osborne, July 2008. 

 
6.3  PERMIT EFFLUENT LIMITS AND EFFLUENT QUALITY 
 
Effluent limits specified in a wastewater permit have a direct bearing on the degree of treatment that must 
be achieved by a wastewater treatment plant.  The City of Zillah’s current effluent limits are specified in 
National Pollutant Discharge Elimination System (NPDES) Waste Discharge Permit No. WA-002016-8, was 
issued with an effective date of November 1, 2017, and an expiration date of October 31, 2022, as 
presented in Table 6-3. 
 

TABLE 6-3 – CITY OF ZILLAH CURRENT EFFLUENT LIMITS 

Parameter Average Monthly1 Average Weekly1 

Biochemical Oxygen Demand  
(5-day) 

30 mg/l; 122.6 lbs/day 
85% removal of influent BOD 

45 mg/l; 183.9 lbs/day 

Total Suspended Solids 
30 mg/l; 122.6 lbs/day 

85% removal of influent TSS 
45 mg/l; 183.9 lbs/day 

Fecal Coliform Bacteria 200 colonies/100 ml 400 colonies/100 ml 

pH2 Daily minimum ≥ 6 and daily maximum ≤ 9.0 

1. The average monthly and weekly effluent limitations are based on the arithmetic mean of the samples taken with 
the exception of fecal coliform, which is based on the geometric mean. 

2. Indicates the range of permitted values.  The instantaneous maximum and minimum pH shall be reported 
monthly. 

 
Since the effective date of their latest NPDES Permit, the City has had no exceedances of their current 
effluent limits.  Typical treatment plant removal of influent BOD5 and TSS is greater than 95%, well above 
the permitted level. 
 
 
 
 
 
 



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-9 

GENERAL SEWER PLAN 

6.4  EXISTING WASTWATER TREATMENT PLANT DEFICIENCIES    
 
Headworks: 
City staff has identified the existing headworks area in need of upgrades.  The existing system does not 
provide grit or grease removal, and the manual screen is not a sufficient back-up to the automatic screen if 
it trips offline during non-staffed hours.  The grit and grease are carried downstream causing additional 
maintenance and increase wear to mechanical equipment throughout the rest of the facility. 
 
A combined screen with aerated grit and grease removal tanks is proposed to be installed upstream of the 
existing screen to provide the necessary improvements desired.  Several manufactures can provide a 
combined treatment unit as described.  Since Zillah’s influent pipe is elevated above grade about five feet, 
it makes it an ideal candidate for this type of technology.  Figure 6-3 shows the general arrangement of the 
equipment to be provided.  The existing screen will remain in place as a secondary screen, and a back-up 
to the new system equipment. 
 
Aeration Basin Blower Automation: 
Currently, the aeration basin blowers are manually controlled by the operations staff.  The quantity of air 
required for the process varies based on the influent flow rate and strength of the wastewater.  To improve 
process control and energy efficiency, City staff desires to install automation for the aeration basin blowers. 
 
Clarifier Isolation and Flow Control Valves: 
Both valves upstream of the secondary clarifiers are stuck in their current position preventing the operations 
staff from isolating flow at each clarifier for maintenance, or to balance the flow between the two clarifiers.  
These valves need to be replaced to reinstate staff’s ability to efficiently maintain and operate both 
secondary clarifiers. 
 
Biosolids Dewatering: 
The existing sludge dewatering process is a very high labor-hour activity.  Currently sludge from the aerobic 
digesters is run through a rotary drum screen to thicken the sludge prior to loading into a tanker truck which 
transports the biosolids to on-site drying beds.  Once these biosolids are dewatered enough in the on-site 
drying beds, the biosolids sludge is loaded into a dump truck with a backhoe and hauled to the City’s off-
site drying bed facility to complete the drying process prior to land application by Natural Selection Farms. 
 
A new screw press is proposed to be installed to dewater the sludge from the aerobic digester.  The cake 
from the screw press will be discharged directly into a dump truck for transport to the off-site drying beds.  
The existing rotary drum thickener will be used to thicken the waste activated sludge from the secondary 
clarifiers prior to entering the aerobic digester.  Thickening the sludge prior to the digester will more than 
double the detention time in the digester.  The additional detention time will comply with biosolids rules, 
allowing dewatered biosolids to be applied directly to an agricultural site, if desired or needed, without 
additional drying time in the drying beds. 
 
The locations of these improvements are shown on Figure 6-3.  Project costs for these improvements at 
the WWTP are included in Chapter 7. 
 
 
 
 
 
 
 
 
 
 



 

 
 
 
 
 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 6-10 

GENERAL SEWER PLAN 

6.5  FUTURE WASTEWATER LOADING PROJECTIONS 
 
Forecasts for future loadings for flow, BOD, and TSS to the Zillah WWTF for the years 2024, 2029, 2034, 
and 2039 were previously presented in Chapter 2 of this Plan and are again presented in Table 6-4.   
 

TABLE 6-4 – FUTURE WASTEWATER LOADING PROJECTIONS 

 
 

Year 

Flow BOD5 TSS 

Average 
Monthly Flow 

(MGD) 

Maximum 
Month Flow 

(MGD) 

Average 
Monthly BOD5 

(lbs/day) 

Maximum 
Month BOD5 

(lbs/day) 

Average 
Monthly TSS 

(lbs/day) 

Maximum 
Month TSS 

(lbs/day) 

2024 0.266 0.315 670 783 377 529 

2029 0.291 0.345 733 857 413 579 

2034 0.318 0.376 800 935 450 631 

2039 0.346 0.410 871 1,018 490 687 

 
When compared to the design capacities provided in Table 6-1, the projected future wastewater loadings 
for the City of Zillah will not exceed the current facility capacity within the next 20 years.  However, it should 
be noted that the maximum month flow, BOD5 loading, and TSS loading are assumed to increase at a rate 
similar to the sewer service population, as discussed in Chapter 2.  However, as mentioned in Chapter 2, 
changes by the City’s SIU can dramatically change the timing of the treatment plant expansion 
requirements.  Therefore, further evaluation of projected treatment plant loading should be assessed prior 
to any expansion or improvement to the existing treatment plant.  Further evaluation of treatment plant 
capacity will also be required if there are any changes to projected future population or future sewer service 
area uses. 
 



AEROBIC

DIGESTERS

DIGESTER

BUILDING

VEHICLE

STORAGE

SLUDGE

DRYING

BEDS

CLARIFIERS

OXIDATION

DITCH

AERATION

BASIN

OPERATIONS

BUILDING

DIGESTER

BUILDING

INFLUENT

SAMPLER AND

FLOWMETER

GENERATOR

FINE SCREEN /

GRIT CHANNEL

DUMPSTER

PAD

NEW SCREW

PRESSS AND

FEED PUMP

EXISTING

RUTARY

ORUM

THICKENER

GRIT / SCREEN

DUMPSTER

EXISTING

SCREEN TO

REMAIN AS

BACK-UP

PLUG VALVE

PLUG VALVE

NEW COMBINED

HEADWORKS

EQUIPMENT (SCREEN,

GRIT, GREASE

REMOVAL)

OUTLET

REPLACE EXISTING

CLARIFIER INLET VALVES

NEW

CONTROLLER

AND VFD FOR

AUTOMATIC O2

CONTROL IN

AERATION

BASIN

CITY OF ZILLAH

ZILLAH GSP

FIGURE 6-3 GENERAL ARRANGEMENT OF PLANT

IMPROVEMENTS
P:\Projects\2017\17063\GSPFigures.dwg

E

W

S

N

HLA

2803 River Road
Yakima, WA 98902

509.966.7000
Fax 509.965.3800
www.hlacivil.comEngineering and Land Surveying, Inc.

LEGEND:

PROPOSED IMPROVEMENT

EXISTING



CHAPTER 7 -  
 

CAPITAL IMPROVEMENT 
PLAN 



 

G:\PROJECTS\2017\17063E\Zillah GSP 2021.docx 7-1 

GENERAL SEWER PLAN 

7.1  GENERAL 
 
The previous sections of this Plan identified deficiencies in the existing City of Zillah wastewater collection 
system.  In Chapter 3, several maintenance-related improvements were identified.  No capacity deficiencies 
were identified in the existing system under current flow conditions.  In Chapter 4, the ability of the existing 
system to handle flows from full build-out of the UGA was examined.  As expected, several deficiencies 
were identified since the system was not originally designed to serve the entire UGA.  This analysis however 
was important to identify long-term piping needs of the system.  In Chapter 5, the ability of the existing 
system to meet year 2039 demands was evaluated.  Capacity-related deficiencies were again identified for 
the 20-year system. 
 
Recommended improvements to the system that address both current and future capacity and maintenance 
related items, are summarized in this Chapter, along with estimated costs and a discussion of financing 
options. 
 
7.2  EXISTING SYSTEM IMPROVEMENTS 
 
The following Sections list recommended improvements and estimated costs to address maintenance-
related, future capacity related, and miscellaneous upgrades to the existing collection system.  Full build-
out flows were considered in sizing collection system improvements to address the 20-year capacity 
deficiencies.  Again, the 20-year flows are based upon projected population increases and estimated future 
uses.  Completion of these improvements may not be necessary, depending on projected growth and/or 
future land use changes. 
 
Actual costs of recommended improvements will vary from those costs provided in this Plan, due to changes 
in the construction industry, the competitive bidding process, the availability of materials and equipment, 
and the timing of improvements.  These preliminary cost estimates are made in 2020 dollars, so inflationary 
increases should be added for the expected date of construction.  No cost estimates have been made for 
extending service into the UGA or to unserved properties within the city limits.  The location of 
recommended system improvements are shown on Figure 7-1. 
 
7.2.1  Maintenance Related Improvements 
 
The City has identified several sections of sewer pipe within their collection system that require additional 
cleaning and maintenance.  The cause of these maintenance issues is not known, but could possibly be 
related to inadequate or transverse pipe slopes, separated joints, or root and/or debris intrusion issues.  All 
identified high-maintenance pipelines should be video inspected and further evaluated prior to design and 
construction, to clearly identify the problems and proper repair methods.  The estimated costs for these 
maintenance related improvements is based upon full replacement of the pipeline section(s), however, 
alternative construction methods such as slip-lining or cured-in-place pipe liners may be possible in some 